
Industrial de Valvulas, S.A. de C. V. 
Av. de La Industria Lote 16 Fracc. Industrial El Trebol 

, : , . :. ~ ,-:. ,,., +*) Tepotzotlan, Estado de Mexico C.P. 54600 

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE - 
(ACCORDING TD EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THATTHE PRODUCT LISTED BELOW WAS DESIGNED. MANWACTURED AND TESTED ACCORDING TO OUR OUALITY SYSTEM AND REOUIREMEN I'S GlVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 
API 599 

- VALVE INSPECTION AND TEST!NG 
- METAL PLUG VALVES - FLANGED, THREADED AND WELDING 

API 6D 
API 600 

- PIPCLI\k \ .AL\'CS - cih l 1:. 1'I.l ti .  B4LL 4x1) CIIkCK 
- SIEELGATI.' \'Al \ '€S. TLANtitl) \NU HELDlKti 1'SI)S 

ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FITTINGS, SOCKET- WELDING AND THREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED. 
MSS-SP61 - PRESSLlRE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC031A08MAB830000M 
(C6digo) 

D e s e r i ~ t i o n  3" Fig. 5202 F UT WCB, API TRDI No.8 830000 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE W m  LOW EMISSION CONTROL (M PPM'S W.) (VALWLA SUMINlSTRADA CON CONTROL DEWAS 
EMISIONES FUGITIVAS (50 PPMMS W.) ) 

SHELL P R E S S U R E  T E S T  SIDE (D) 
(PRUEBAS DE PRESION) 1 2 

H Y D R O S T A T I C  (PSI) 
(HIDROSTATICA) 

P N E U M A T I C  (PSI) 
CN€UMATICAI 

450 450 N A  N A  

80 80 

MECHANICAL TESTS (PROP.MECANICAS) 

TENS YlELD ELG RED BHN 

KfSl KPSI % % 
CVN@ IST 2ND 3RD AV0 

75.84 44.81 31 58 164 

73.95 44.95 35 59 153 

76.95 48.11 28 46 151 

FACIO-21 REV "1" 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMlCA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CAUDAD QUALITY ASSURANCE 

ITEM HEAT NO. MAT RIAL 
(PARTE) (COLADA) Mi%, 

BODY ~ ~ 3 4 4 6 2  ZIOIWCB 
CUERPO 

BONNET ~ ~ 3 4 7 2 6  ASTM A.216lWCB 
BONETE 

WEDGE WH34624 ASíMA~216NCB 
DISCO 

. 

C P S Si V MU N i  Cr M 0  CU C b  
0.212 0.859 0.036 0.014 0.431 0.029 0.025 0.001 0.025 0.004 

Narmalizated to O I o d a a d o  a) 930 Temper to (Temole a) 650 EnfMdo en aire. 
0.211 0.842 0.031 0.012 0.437 0.022 0.013 0.001 0.037 0.003 

Nomializated to Mormalirado a) 930 Temoer to (Temole a) 650 M a d o  en aire. 
0.201 0.940 0.034 0.013 0.488 0.040 0.092 0.001 0.028 0.005 

Nomdimted to ~ o m i a ~ o  a) 930 Temoer to (Temole al 650 Enirido en aire. 

P 


